
  Fitting instruction 

Page 1 of 7 

 

 

Description：  OCAM Deluxe Steel Bull Bar, Heavy Duty, Winch Compatible, ADR Approved 

Model：  For Nissan Navara NP300, 2015-20 

Item NO.：  BB2-NP300 

            

Note: 

1）. This bull bar can’t be installed onto other vehicles , in addition to the manufacturer special instructions 

2）. Don’t remove label on the bar. 

3）. Don’t change struction of bull bar. 

Standard locking torque 

M6 - 11Nm | M8 - 18Nm | M10 - 80 Nm | M12 - 90 Nm | M16 - 90 Nm 



  Fitting instruction 

Page 2 of 7 

 

 

Part list 

Item Item NO. Description Qty  Item Item NO. Description Qty 

1 200307983 

 

Bull bar assemble 

1 

 

2 200308029 
 

Winch Frame 

1 

3 200308052 

 
Bash Guard（LH） 

1 4 200308053 
 

Bash Guard（RH） 

1 

5 200308054 

 

Center Bash Guard  

1 6 E280008049 

 

Number Plate Bracket 

1 

7 200308079 

 

Eyebrow（LH） 

1 8 200308080 

 

Eyebrow（RH） 

1 

9 200308439 

 

Chassis Mount A(LHS) 

1  10 200308440 

 

Chassis Mount A(RHS) 

1 



  Fitting instruction 

Page 3 of 7 

 

11 200308444 

 

Chassis Mount B(LHS) 

1  12 200308445 

 

Chassis Mount B(RHS) 

1 

13 200233851 

 

Dual Bolt（M10x100） 

2  14 TY000298 
 

Threaded Nut Plate 

2 

15 TY001237 

 

T-bolt（M12x40） 

4  16 200193011 

 

M12 PVC Bolt Holder  

4 

17 200398713 

 

M12 Flat washer

（12x32x5） 

8  18 200120188 

  

Pinch Weld（2000mm） 

1 

Hardware kit 

Item Item NO. Description Qty 

19 3000062 Allen wrench S=4 1 

20 3000160 Spring washer M10 4 

21 3000171 Spring washer M12 18 

22 3001491 Hex nut M10 4 

23 3001505 Hex nut M12 18 

24 3001569 Flange nutM6 10 

25 3002833 Hex head bolt (full thread) M12x45 14 

26 3004967 Flat washer M12_32_3 32 

27 3005395 Flat washer M10_24_2.2 4 

28 3006212 Combo hardware – hex bolt + spring washer + flat washer M8x25 2 

29 3006351 Combo hardware – dome head bolt + spring washer + flat washer M6x20 23 

 



  Fitting instruction 

Page 4 of 7 

 

Step 1: Remove the original bumper and grind the tab showed as below circle 

    

Step 2：Install chassis mount A and chassis Mount B：    

       

 

13 

21/23/26 

15 

10 

21/23/25/26 

12 

16 



  Fitting instruction 

Page 5 of 7 

 

Step 3：Install winch frame： 

 

  
  

 

 
 

 

 

21/23/27 

21/23/25/26 

21/23/25/26 

21/23/25/26 

2 



  Fitting instruction 

Page 6 of 7 

 

 

 

Step4：Install eyebrow 

 

Step5：Install the bull bar channel： 

 

21/23/25/26 
1 

2 



  Fitting instruction 

Page 7 of 7 

 

 Step5：Install Bash plates 

 

 

 

Step6：Install number plate bracket 

 

 

Test and make sure that the guard is steadily fixed，fully tighten all hardware 

Installation is finished, pick up all tools. 
 

 

6 




